LABELLING

PARTICULARS TO APPEAR ON THE OUTER PACKAGING **OUTER CARTON** NAME OF THE MEDICINAL PRODUCT KIMMTRAK 200 micrograms/mL concentrate for solution for infusion tebentafusp 2. STATEMENT OF ACTIVE SUBSTANCE(S) Each vial of 0.5 mL contains 100 micrograms of tebentafusp 3. LIST OF EXCIPIENTS Citric acid monohydrate, di-sodium hydrogen phosphate, mannitol, trehalose, polysorbate 20, water for injections. See leaflet for further information. 4. PHARMACEUTICAL FORM AND CONTENTS Concentrate for solution for infusion 1 vial 5. METHOD AND ROUTE(S) OF ADMINISTRATION For intravenous use after dilution. Read the package leaflet before use. For single use only. 6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT OF THE SIGHT AND REACH OF CHILDREN Keep out of the sight and reach of children. 7. OTHER SPECIAL WARNING(S), IF NECESSARY 8. **EXPIRY DATE EXP**

9. SPECIAL STORAGE CONDITIONS

Store and transport refrigerated (2°C - 8°C)

Do not freeze.

Keep the vial in the outer carton in order to protect from light.

10.	SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF APPROPRIATE			
11.	NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER			
Immunocore Limited 92 Park Drive Abingdon, Oxfordshire OX14 4RY United Kingdom				
12.	MARKETING AUTHORISATION NUMBER(S)			
PLGI	3 36781/0001			
13.	BATCH NUMBER			
Lot				
14.	GENERAL CLASSIFICATION FOR SUPPLY			
POM				
15.	INSTRUCTIONS ON USE			
16.	INFORMATION IN BRAILLE			
Justification for not including Braille accepted.				
17.	UNIQUE IDENTIFIER – 2D BARCODE			
2D barcode carrying the unique identifier included				
18.	UNIQUE IDENTIFIER - HUMAN READABLE DATA			
PC SN				

MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS			
VIAL LABEL			
1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION			
KIMMTRAK 200 mcg/mL sterile concentrate tebentafusp IV after dilution			
2. METHOD OF ADMINISTRATION			
Read the package leaflet before use. For single use only			
3. EXPIRY DATE			
EXP			
4. BATCH NUMBER			
Lot			
5. CONTENTS BY WEIGHT, BY VOLUME OR BY UNIT			
200 mcg/mL			
6. OTHER			

PACKAGE LEAFLET

Package leaflet: Information for the patient

KIMMTRAK 200 micrograms/mL concentrate for solution for infusion tebentafusp

▼ This medicine is subject to additional monitoring. This will allow quick identification of new safety information. You can help by reporting any side effects you may get. See the end of section 4 for how to report side effects.

Read all of this leaflet carefully before you are given this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or nurse.
- If you get any side effects, talk to your doctor or nurse. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet

- 1. What KIMMTRAK is and what it is used for
- 2. What you need to know before you are given KIMMTRAK
- 3. How KIMMTRAK is given
- 4. Possible side effects
- 5. How KIMMTRAK is stored
- 6. Contents of the pack and other information

1. What KIMMTRAK is and what it is used for

KIMMTRAK contains the active substance 'tebentafusp'. KIMMTRAK is used to treat a rare eye cancer called 'uveal melanoma'.

Tebentafusp is an anticancer medicine, made from two different proteins that are fused together. One of these proteins recognises and attaches to an antigen (a target protein) called 'gp100'. Gp100 is found at high levels in uveal melanoma cancer cells. The other protein recognises and attaches to a protein called CD3. CD3 is found on certain cells of the body's immune system. By binding to gp100 and CD3, KIMMTRAK activates your immune system to recognise and destroy the cancer cells.

KIMMTRAK is used when the uveal melanoma has grown despite local treatment, or has spread to other parts of the body.

2. What you need to know before you are given KIMMTRAK

Do not use KIMMTRAK if you are allergic to tebentafusp or any of the other ingredients of this medicine (listed in section 6). If you are not sure whether you are allergic to any of the ingredients, talk to your doctor or nurse before you are given KIMMTRAK.

Warnings and precautions

Talk to your doctor or nurse before you are given KIMMTRAK, about all of your medical conditions, particularly if you have following:

heart problems including a change in the electrical activity of your heart (QT interval prolongation)

Your doctor may give you a HLA genotyping blood test before treatment to determine if KIMMTRAK is suitable for you.

Tell your doctor or nurse immediately if you have any of the following during or after your treatment:

- fever, extreme tiredness, vomiting, chills, dizziness, light headedness, shortness of breath, rapid heart rate, or coughing which may be symptoms of a condition known as 'cytokine release syndrome'.
- itchy skin, rash, severe hives, peeling or flaking skin, or swelling of body and/or skin around the
 eyes which may be symptoms of skin reactions.
- heart problems such as rapid or irregular heart beat or a change in the electrical activity of the heart that can cause serious irregular heart rhythms which can manifest as palpitations, shortness of breath, light headedness or dizziness, or chest pain.

Your doctor or nurse will monitor you for signs and symptoms of these reactions during and after each dose. If you have any severe problems, your treatment may be temporarily stopped and started again when you feel better.

Before KIMMTRAK treatment

Tell you doctor before being given KIMMTRAK if you are taking corticosteroid medication to treat adrenal insufficiency (also known as 'Addison's disease'). Your doctor may need to adjust your corticosteroid dose while you are being treated with KIMMTRAK.

Children and adolescents

KIMMTRAK should not be used in children under age of 18 years. This is because there is limited information on how well it works in this age group.

Other medicines and KIMMTRAK

Tell your doctor if you are taking, have recently taken or might take any other medicines.

Pregnancy, breast-feeding and fertility

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor for advice before taking this medicine.

Pregnancy

KIMMTRAK should not be used in pregnancy unless you and your doctor agree the benefit of taking this medicine outweighs any potential risks. There is no data on the use of KIMMTRAK in pregnant women. Your doctor or nurse will give you a test for pregnancy before you start treatment with KIMMTRAK. If you become pregnant during KIMMTRAK treatment, inform your doctor or nurse immediately.

Contraception

If you are female and of child-bearing age, you must use effective birth control to avoid becoming pregnant during KIMMTRAK treatment and for at least 1 week after your last dose. Discuss with your doctor the most appropriate methods of birth control.

Breastfeeding

You should not breast-feed during treatment with KIMMTRAK. It is not known if KIMMTRAK passes into your breast milk.

Driving and using machines

KIMMTRAK is unlikely to affect your ability to drive or use machines. If you feel unwell whilst being treated with this medicine you should not drive or operate machinery until you feel well again.

3. How KIMMTRAK is given

This medicine will be given to you by a healthcare professional in a hospital or clinic.

The recommended dose of KIMMTRAK is:

1st dose: 20 micrograms
 2nd dose: 30 micrograms
 3rd dose: 68 micrograms

• All further doses: 68 micrograms

You may be given fluids by infusion before each KIMMTRAK infusion to help prevent low blood pressure from cytokine release syndome (see section 2 and 4).

Your doctor or nurse will give you KIMMTRAK through an infusion (drip) into your vein (intravenous) over 15-20 minutes. You will be given KIMMTRAK **once a week**, for as long your doctor thinks treatment is benefitting you.

The first three doses will be given to you in hospital. You will be monitored for any side effects during treatment and for at least 16 hours after each dose.

If the first three doses do not cause any serious or unmanageable side effects, your next doses may be given in a clinic. You will be monitored for any side effects during treatment and for at least 30 minutes after each dose.

If you miss an appointment for your next KIMMTRAK dose contact your doctor or nurse as soon as possible to reschedule your appointment.

If you have any further questions on the use of this medicine, ask your doctor or nurse.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

Tell your doctor or nurse immediately or seek urgent medical attention if you experience any of the following very common side effects during or after treatment:

- Fever, dizziness, light headedness. These may be symptoms of a serious condition called 'cytokine release syndrome'. Other symptoms of cytokine release syndrome are difficulty breathing, nausea, vomiting, fatigue, muscle pain, joint pain, swelling, low blood pressure, rapid heart rate, or headache.
- Itchy skin, rash, severe hives, peeling or flaking skin, swelling of body and/or skin around the eyes which may be symptoms of skin reactions.
- Heart problems such as rapid or irregular heart beat or a change in the electric activity of the heart that can cause serious irregular heart rhythms which can manifest as palpitations, shortness of breath, light headedness or dizziness, or chest pain.

These symptoms mostly occur after the first three infusions.

Other side effects include:

Very common side effects (may affect more than 1 in 10 people)

- Decreased appetite
- Prickling, tingling or numbness in any section of the body
- Cough
- Diarrhoea
- Stomach pain
- Chills
- Trouble sleeping
- Indigestion
- Flu-like symptoms

- Flushing
- Elevated blood pressure
- Constipation
- Dry skin
- Redness of skin
- Changes to the colour of the skin
- Pain in back or limbs

Very common abnormalities in blood tests that can cause side effects (may affect more than 1 in 10 people)

- Increased levels of aspartate aminotransferase and alanine aminotransferase in the blood, which may be a sign of liver problems
- Increased levels of bilirubin in the blood, which may be a sign of liver problems
- Low level of phosphate in the blood
- Increased level of digestive enzyme, lipase in the blood
- Decreased level of white blood cells in the blood (neutropenia)
- Decreased level of magnesium in the blood
- Decreased level of sodium in the blood
- Decreased level of calcium in the blood
- Decreased level of potassium in the blood
- Decreased hemoglobin in the blood (anaemia)

Common side effects (may affect up to 1 in 10 people)

- Infection of nasal passages
- Mouth pain
- Hair loss
- Excessive sweating during the night
- Unusual mood changes including anxiety
- Irregular heart beat
- Shortness of breath
- Spasms of the muscles

Common abnormalities in blood tests that can cause side effects (may affect up to 1 in 10 people)

- Elevated level of digestive enzyme, amylase in the blood
- Elevated level of creatinine in the blood, which may be a sign of kidney problems
- Increased level of gamma glutamyltransferase and alkaline phosphatase in the blood, which may be a sign of liver problems
- Increased level of white blood cells in the blood

Uncommon side effects (may effect up to 1 in 100 people)

- Dying cells release large amounts of potassium, phosphate, and uric acid into the blood
- Chest discomfort or pain as a result of coronary heart disease

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. You can also report side effects directly via the Yellow Card Scheme Website: www.mhra.gov.uk/yellowcard or search for MHRA Yellow Card in the Google Play or Apple App Store. By reporting side effects, you can help provide more information on the safety of this medicine.

5. How KIMMTRAK is stored

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the vial and carton after EXP. The expiry date refers to the last day of that month.

Unopened vial: Store at 4 °C to 8 °C

Do not freeze.

Keep the vial in the outer carton in order to protect from light.

Do not use this medicine if you notice visible signs of deterioration (i.e. particles, discolouration).

If not used immediately, the prepared infusion may be stored for up to 4 hours below 30 °C or for 24 hours at 2 °C to 8 °C from the time of preparation/dilution until the end of administration.

Do not throw away any medicines via wastewater or household waste. Your healthcare professional will throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What KIMMTRAK contains

- The active substance is tebentafusp. Each vial contains 100 micrograms of tebentafusp in 0.5 mL of concentrate.
- The other ingredients are citric acid monohydrate, di-sodium hydrogen phosphate, mannitol, trehalose, polysorbate 20, water for injections.

What KIMMTRAK looks like and contents of the pack

KIMMTRAK concentrate for solution for infusion is a clear, colourless to slightly yellowish solution in a single-dose vial.

The pack size is 1 glass vial per carton.

Marketing Authorisation Holder

Immunocore Limited 92 Park Drive Abingdon, Oxfordshire OX14 4RY United Kingdom

Manufacturer

Baxter Oncology GmbH Kantstraße 2 33790 Halle/Westfalen Germany

For any information about this medicine, please contact the local representative of the Marketing Authorisation Holder.

This leaflet was last revised in $\{06/2022\}$.

Detailed information on this medicine is available on the website of the Medicines and Healthcare Regulatory Agency (MHRA) https://www.gov.uk/guidance/find-product-information-about-medicines and other websites https://www.medicines.org.uk/emc/

The following information is intended for healthcare professionals only:

Important: Please refer to the Summary of Product Characteristics (SmPC) before using.

General precautions

The solution for infusion should be prepared by a healthcare professional using proper aseptic technique throughout the handling of this medicinal product.

Closed system transfer devices (CSTDs) <u>must not be used</u> for dose preparation of KIMMTRAK solution for infusion.

Parenteral drug products and infusion bags should be inspected visually for particulate matter and discolouration prior to administration, whenever solution and container permit.

Preparation

KIMMTRAK must be diluted prior to intravenous administration. Each vial of KIMMTRAK is intended for single-use only. <u>Do NOT shake the KIMMTRAK vial.</u>

Ensure the following supplies are available prior to preparing KIMMTRAK for administration:

- 1 mL sterile syringes with graduations of 2 decimal places.
- Sterile needles.
- Human Albumin; use concentration as per local availability. Local concentrations include but not restricted to 4 % (40 g/L, 5% (50 g/L), 20 % (200 g/L), 25 % (250 g/L).
- A 100 mL infusion bag containing sodium chloride 9 mg/mL (0.9 %) solution for injection.
 - The infusion bag should be constructed of polyolefins (PO) (such as polyethylene (PE) and polypropylene (PP)) or polyvinyl chloride (PVC).
- A sterile, non-pyrogenic, low protein binding 0.2 micron in-line filter infusion set for administration of the final infusion bag.

Dilution and Administration

A 2-step process is required for preparation of the final KIMMTRAK dose:

Step 1: Prepare the infusion bag

Using aseptic technique, prepare the infusion bag as follows:

a. Using a 1 mL syringe and a sterile needle, withdraw the calculated volume of human albumin into the syringe (see Table 1 below) and add to the 100 mL 0.9 % sodium chloride injection, bag to make a final human albumin concentration between 225 mcg/mL and 275 mcg/mL.

Table 1: Examples of Human Albumin Concentration and Acceptable Withdrawal Volumes

Human albumin concentration	Acceptable volume range for addition to 100 mL	
	infusion bag for human albumin concentration	
	between 225 mcg/mL to 275 mcg/mL	
4 % (40 g/L)	0.63 mL (0.57 mL to 0.69 mL)	
5 % (50 g/L)	0.50 mL (0.45 mL to 0.55 mL)	
20 % (200 g/L)	0.13 mL (0.12 mL to 0.14 mL)	
25 % (250 g/L)	0.10 mL (0.09 mL to 0.11 mL)	

- b. Gently homogenize the diluted solution by completing the following steps:
 - i Invert the infusion bag so that the entry port is positioned at the top of the bag and tap the side of port tubing to ensure that any residual solution is released into the bulk solution.

- ii. Mix by gently rotating the bag 360 degrees from the inverted position lengthwise at least 5 times. Do NOT shake the infusion bag.
- iii Repeat (i) and (ii) an additional three times.

Step 2: Preparation of KIMMTRAK solution for infusion

- c. Using a 1 mL syringe and a sterile needle, withdraw the required volume of KIMMTRAK 200 micrograms/mL as per the dose required (shown in Table 2 below) and add to the prepared 100 mL infusion bag containing sodium chloride 9 mg/mL (0.9 %) solution for injection plus human albumin.
- d. Do NOT flush the needle and syringe on transfer. Discard the vial containing the unused portion of KIMMTRAK in accordance with local requirements. Do not prepare more than one dose from the vial.

Table 2: KIMMTRAK Volumes Required for Addition to Infusion Bag

Day of treatment	Dose (mcg) of KIMMTRAK	Volume (mL) of KIMMTRAK
Day 1	20	0.10
Day 8	30	0.15
Day 15 and weekly thereafter	68	0.34

e. Mix the infusion bag by following the same procedure outlined in Step 1b.

Administration

- Administer KIMMTRAK as intravenous infusion only.
- Immediately administer the infusion over 15-20 minutes through a dedicated intravenous line. A sterile, non-pyrogenic, low protein binding 0.2 micron in-line filter infusion set should be used. Administer the entire contents of the KIMMTRAK infusion bag to the patient.
- Upon completion of KIMMTRAK infusion, flush the infusion line with adequate volume of sterile sodium chloride 9 mg/mL (0.9 %) solution for injection, to ensure that the entire contents of the infusion bag are administered. Do not administer KIMMTRAK as an intravenous push or bolus. Do not mix KIMMTRAK with other drugs or administer other drugs through the same intravenous line.

Storage of prepared infusion bag

- KIMMTRAK does not contain a preservative. The prepared infusion bag should be administered within 4 hours from the time of preparation including the duration of infusion. During the 4-hour window, the KIMMTRAK infusion bag should remain at room temperature.
- If not used immediately, store the KIMMTRAK infusion bag in a refrigerator at 2 °C to 8 °C for up to 24 hours from the time of preparation which includes the time allowed for equilibration of the infusion bag to room temperature and the duration of the infusion.
- Once removed from the refrigerator, KIMMTRAK infusion bag must not be refrigerated again. Do not freeze. Discard unused KIMMTRAK solution beyond the recommended storage time.

Traceability

In order to improve the traceability of biological medicinal products, the name and the batch number of the administered product should be clearly recorded.